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Healthfirst Comprehensive Drug List

This list is a guide to all of the drugs Healthfirst covers on your prescription benefit plan.

You and your covered family members must use network pharmacies to get all prescription medicines.
Your benefits, drug list, and/or pharmacy network may change at times.

Listed products are for informational purposes only and are not intended to replace the clinical judgment
of the prescriber.

This list represents a summary of prescription coverage. It is not inclusive and does not guarantee
coverage. Any brand-name medicine for which a generic product becomes available may require prior
authorization or may not be covered. Unless specifically indicated, list products will include all oral dosage
forms, except for orally disintegrating formulations. This list represents brand-name products in CAPS

and generic products in lowercase italics. This is not an all-inclusive list. Listed products may be available
generically in certain strengths or dosage forms. Dosage forms on this list will be consistent with the
category and use where listed. Log in to www.healthfirst.org to check coverage.

This document contains references to brand-name prescription drugs that are trademarks or registered
trademarks of pharmaceutical manufacturers not affiliated with Healthfirst.

Effective January 2024



Frequently Asked Questions

Q: What is the Healthfirst Comprehensive

A:

Drug List?

The Comprehensive Drug List is a list of
medicines covered by your benefit plan.
Healthfirst Plans work with a team of doctors
and pharmacists to choose medicines that
provide quality treatment. Healthfirst will
cover medicines on this list as long as:

+ The medicine is medically necessary

« The prescription is filled at a Healthfirst
network pharmacy

+ Other plan rules are followed

Please review your Subscriber Contract for more
information on coverage and how to fill your
prescriptions.

Q: Can the Comprehensive Drug List change?

A: Yes, the list can change. Reasons include:

« Removing medicine from our list of
covered treatments

+ Adding the need for Prior Approval or
Authorization (when your doctor must
explain and give medical reasons why you
need a certain medicine and why a covered
option will not work for you)

+ Adding Quantity Limits (when you can
only get a certain amount of medicine at
one time)

« Adding Step Therapy rules (when you have
to try one type of medicine as a first step in
treating your condition before you can try
another type of medicine)

+ Moving a medicine to a higher Cost-Sharing
Tier (when you have to pay more of the
prescription cost)

If you are affected by a change, we will tell you at
least 60 days before the change goes into effect.

Q: What else could result in changes to the

A:

covered medicines on the list?

We take medicine off our list and let affected
members know right away when:

« The FDA (US Food and Drug Administration)
decides a product is unsafe

« The company that makes the medicine
removes it from the market

Q: How do | use the Comprehensive Drug List?

: Use the list to check if your current medicines

are covered options. If not, ask your doctor if a
medicine on the list is right for you. Also, take

the list with you each time you or your family

visits a doctor.

There are two ways to find your medicine
on this list. Medicines are listed by the body
system or health condition they commonly
treat and alphabetically.

1. Body System or Health Condition

The list starts on page 1. The medicines are
grouped by the body system or condition
they are commonly used to treat.

- If you know what your medicine is used
for, look for the heading on the list that
starts on page 1

« Then look under the heading for
your medicine




2. Alphabetical Listing

Medicines are listed in alphabetical order in
the Index. The Index starts on page 110.
Generic and brand names are listed
together by the first letter of the medicine
name. This list can help you find your
current medicine if you are unsure what
body system or condition to look under.

+ Look in the Index and find your medicine

+ Next to your medicine is the page number
where you can find coverage information

« Turn to that page, locate the first column
of the list, and find the name of your
medicine in that column

- Read across the second and third columns
to check the Cost-Sharing Tier and
restrictions/limits

Q: What are generic medicines?

A: Healthfirst covers both brand-name and
generic medicines. A generic medicine is
approved by the FDA. It must have the same
active ingredient and perform the same as
the brand name. Generics usually cost less
than brand names, but can provide the same
quality of treatment.

Q: Are there any restrictions on my coverage?

A: Some covered medicines may have more
coverage requirements or limits. These
requirements and limits may include:

« Prior Authorization: Healthfirst needs your
doctor to submit and get Prior Approval
or Authorization for certain medicines.
This means that you need to get approval
from Healthfirst before you can fill your

prescriptions. If you don’t get approval,
Healthfirst may not cover the medicine.

« Quantity Limits: For certain medicines,
Healthfirst limits the amount that it will
cover. For example, Healthfirst covers 28
Tamiflu 30 mg tablets every 180 days. This
may be in addition to a standard 1-month
or 3-month supply.

« Step Therapy: Healthfirst requires you to
try certain medicines as the first step in
treating your condition before covering
another option. For example, if Drug A
and Drug B both treat your condition,
Healthfirst may not cover Drug B unless you
try Drug A first. If Drug A does not work for
you, Healthfirst will then cover Drug B.

You can find out if your medicine has any
requirements or limits by looking at the list that
starts on page 1. You can also get more
information about the restrictions for specific
covered options by visiting www.healthfirst.org.

You can ask Healthfirst to make an exception
to these restrictions or limits. See the answer
to the question, “How do | ask for a coverage
exception?” on page iii.

Q: What are OTC (over-the-counter)
medicines?

A: OTC medicines are nonprescription products
that are not usually covered by a prescription
benefit plan. Healthfirst pays for certain OTC
medicines, but your cost may differ among
them. Please see the Comprehensive Drug List
that starts on page 1 for more information.

\healthfirst i



Q: Does my plan cover prescription medicines
that are considered “Preventive Services”
under the Affordable Care Act?

A: The HHS (U.S. Department of Health and
Human Services) has adopted Guidelines for
Preventive Services under the ACA (Affordable
Care Act). Under the ACA, some prescription
benefit plans may provide a range of
preventive services for $0 member cost share
and are designated as Tier 0 on this document.
These items may include:

+ Aspirin to prevent cardiovascular disease

+ Fluoride and/or iron supplementation
in children

« Folic acid supplementation for women
expecting or planning to be pregnant

+ Tobacco use counseling and
cessation intervention

+ Immunizations

« Women'’s health preventive services (e.g.,
contraceptives, emergency contraception)

A list of the covered preventive services

is available on our website at
www.healthfirst.org, or will be mailed to
you upon request. You can request the

list by calling Member Services at
1-888-250-2220, Monday to Friday,
8am-8pm, or by calling the toll-free number
on the back of your Member ID card.

Q: What if my medicine is not on the list?

A: If you learn that Healthfirst does not cover
your medicine, you have two choices:

+ You can ask Member Services for a list of
alternative options that are covered by
Healthfirst. When you get the list, show it to

your doctor and ask him or her to prescribe
an alternative that is covered by Healthfirst.

« You can ask Healthfirst for an exception
to cover your medicine. Read on for
information about how to ask for
an exception.

Q: How do | ask for a coverage exception?

A: You can ask Healthfirst to make an exception
to our coverage rules. There are different types
of exceptions that you can ask us to make:

« You can ask us to cover your medicine
if it is not on our Comprehensive Drug List.

« You can ask us to remove a restriction or
limit. For example, Healthfirst limits the
amount of certain medicine that we will
cover. If your medicine has this quantity
limit, you can ask us to remove
the limit and cover a larger amount.

Q: Will my request for an exception be
approved?

A: Generally, Healthfirst will only approve your
request for an exception if the covered
options included on the plan would:

« Not be as effective in treating your condition.

« Cause you to have adverse medical effects.
Q: How do I find out if my exception has

been approved?

A: When you ask for a utilization restriction
exception, please send a statement from your
doctor that supports your request. Then:

«  We will make our decision within three
business days of receipt of your doctor’s
supporting statement.




« You can ask for an expedited (fast)
exception if your doctor believes that
your health could be seriously harmed
by waiting up to three business days for
a decision.

« If your expedited (fast) request is granted,
we will give you a decision no later than
24 hours after we get your doctor’s
supporting statement.

Q: How do | get more information about my
benefit plan and coverage?

A: For more information about your Healthfirst

prescription benefit plan and coverage, please

look at your Subscriber Contract and other
plan materials.

If you have questions about Healthfirst plans,
please call Member Services at
1-888-250-2220, Monday to Friday, 8am-8pm.
TTY users please call 1-888-542-3821.

Or visit www.healthfirst.org.

Q: Why do my diabetes drugs have a
different copayment?

A: Some diabetes supplies, insulin, and oral
medications are provided as a part of a
separate benefit setup. This means that the
amount you pay may differ from the other
drugs listed on this formulary. These drugs
have a caret (A) next to them on the drug list.
See your Summary of Benefits to find out
how much you will pay for these drugs.

Healthfirst Comprehensive Drug List

The Comprehensive Drug List gives coverage
information about all of the medicines on
Healthfirst plans. If you have trouble finding your
medicine on the list, turn to the Index.

The list is up to date as of January 2024.

To get updated information about the
medicines covered by Healthfirst, please visit
www.healthfirst.org or call Member Services

at 1-888-250-2220, Monday to Friday, 8am-8pm.
TTY users please call 1-888-542-3821.

The list is divided into three columns:

+ Column 1 lists the medicine name.
Brand-name medicines are capitalized.
For example, DIOVAN. Generic medicines
are listed in lowercase italics.

For example, simvastatin.

+ Column 2 lists the Cost-Sharing Tier for
the medicine.

— Tier 0: Drugs indicated as tier “0” are
preventive drugs that are provided at
no cost under your plan

— Tier 1: Drugs on tier 1 will generally be
the lower-cost drugs when covered
under your plan

— Tier 2: Drugs on tier 2 will generally be
more expensive than tier 1 drugs but
not as expensive as tier 3 when covered
under your plan

— Tier 3: Drugs on tier 3 will generally be
the most expensive drugs when covered
under your plan

+ Column 3 lists the coverage Requirements
and Limits Healthfirst has for the medicine.
Please review the LEGEND to learn about each
Requirement or Limit.
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HEALTHFIRST COMPREHENSIVE DRUG LIST

Drug Name Drug Tier Requirements/Limits

ANALGESICS
COX-2 INHIBITORS

celecoxib cap 50 mg 1

celecoxib cap 100 mg 1

—_

celecoxib cap 200 mg

¢ouT

allopurinol tab 100 mg

allopurinol tab 300 mg

colchicine tab 0.6 mg

colchicine w/ probenecid tab 0.5-500 mg

febuxostat tab 40 mg ST; PA**

febuxostat tab 80 mg ST; PA**

[y (U QUEY) URY) UEY) Uy JUN

probenecid tab 500 mg

NSAIDS, COMBINATIONS

diclofenac w/ misoprostol tab delayed release 50-0.2 1
mg

diclofenac w/ misoprostol tab delayed release 75-0.2 1
mg

NSAIDS

diclofenac potassium tab 50 mg

diclofenac sodium tab delayed release 25 mg

diclofenac sodium tab delayed release 50 mg

diclofenac sodium tab delayed release 75 mg

diclofenac sodium tab er 24hr 100 mg

etodolac cap 200 mg

etodolac cap 300 mg

etodolac tab 400 mg

etodolac tab 500 mg

etodolac tab er 24hr 400 mg

etodolac tab er 24hr 500 mg

etodolac tab er 24hr 600 mg

fenoprofen calcium tab 600 mg

flurbiprofen tab 50 mg

flurbiprofen tab 100 mg

ibuprofen susp 100 mg/5ml

ibuprofen tab 400 mg

ibuprofen tab 600 mg

ibuprofen tab 800 mg

[URY [JUEY JUEY JURY JUSY Uy U JOV) [JUE\) UEY U JURY FURY JUSN JUSY U JUiY PN NS

ketorolac tromethamine im inj 60 mg/2ml (30
mg/ml)

ketorolac tromethamine inj 15 mg/ml

ketorolac tromethamine inj 30 mg/ml 1

—_

ketorolac tromethamine tab 10 mg QL (20 tabs every 30 days)

M - Covered Under the Medical Benefit Only OTC - Over the counter PA - Prior
Authorization PA** - PA Applied if Step Not Met QL - Quantity Limits ST - Step Therapy
A - Covered Under Medical Benefit — PCP copay applies



Drug Name Drug Tier Requirements/Limits
meclofenamate sodium cap 50 mg 1
meclofenamate sodium cap 100 mg 1
mefenamic acid cap 250 mg 1
meloxicam tab 7.5 mg 1
meloxicam tab 15 mg 1
nabumetone tab 500 mg 1
nabumetone tab 750 mg 1
naproxen tab 250 mg 1
naproxen tab 375 mg 1
naproxen tab 500 mg 1
oxaprozin tab 600 mg 1
piroxicam cap 10 mg 1
piroxicam cap 20 mg 1
sulindac tab 150 mg 1
sulindac tab 200 mg 1
tolmetin sodium cap 400 mg 1
tolmetin sodium tab 600 mg 1
OPIOID ANALGESICS
acetaminophen w/ codeine soln 120-12 mg/5ml 1 ST, QL (2700 mL every 30
days); Subjecttoinitial 7-day
limit
acetaminophen w/ codeine tab 300-15 mg 1 ST, QL (400 tabs every 30
days); Subject toinitial 7-day
limit
acetaminophen w/ codeine tab 300-30 mg 1 ST, QL (360 tabs every 30
days); Subject toinitial 7-day
limit
acetaminophen w/ codeine tab 300-60 mg 1 ST, QL (180 tabs every 30
days); Subject toinitial 7-day
limit
acetaminophen-caffeine-dihydrocodeine cap 320.5- 1 ST, QL (300 caps every 30
30-16 mg days); Subject toinitial 7-day
limit
butorphanol tartrate nasal soln 10 mg/ml 1 QL (2 bottles every 30 days)
CODEINE SULF TAB 60MG 3 ST, QL (42 tabs every 30
days); Subject toinitial 7-day
limit
codeine sulfate tab 30 mg 1 ST, QL (42 tabs every 30
days); Subject toinitial 7-day
limit
fentanyl citrate lozenge on a handle 200 mcg 1 PA, QL (120 lozenges every
30 days)
fentanyl citrate lozenge on a handle 400 mcg 1 PA, QL (120 lozenges every
30 days)
fentanyl citrate lozenge on a handle 600 mcg 1 PA, QL (120 lozenges every
30 days)
M - Covered Under the Medical Benefit Only OTC - Over the counter PA - Prior 2

Authorization PA** - PA Applied if Step Not Met QL - Quantity Limits ST - Step Therapy
A - Covered Under Medical Benefit — PCP copay applies



Drug Name Drug Tier

Requirements/Limits

fentanyl citrate lozenge on a handle 800 mcg 1 PA, QL (120 lozenges every
30 days)

fentanyl citrate lozenge on a handle 1200 mcg 1 PA, QL (120 lozenges every
30 days)

fentanyl citrate lozenge on a handle 1600 mcg 1 PA, QL (120 lozenges every
30 days)

fentanyl td patch 72hr 12 mcg/hr 1 ST, QL (10 patches every 30
days)

fentanyl td patch 72hr 25 mcg/hr 1 ST, QL (10 patches every 30
days)

fentanyl td patch 72hr 37.5 mcg/hr 1 ST, QL (10 patches every 30
days)

fentanyl td patch 72hr 50 mcg/hr 1 ST, PA; High Strength
Requires PA

fentanyl td patch 72hr 62.5 mcg/hr 1 ST, PA; High Strength
Requires PA

fentanyl td patch 72hr 75 mcg/hr 1 ST, PA; High Strength
Requires PA

fentanyl td patch 72hr 87.5 mcg/hr 1 ST, PA; High Strength
Requires PA

fentanyl td patch 72hr 100 mcg/hr 1 ST, PA; High Strength
Requires PA

hydrocodone bitartrate tab er 24hr deter 20 mg 1 ST, QL (30 tabs every 30
days)

hydrocodone bitartrate tab er 24hr deter 30 mg 1 ST, QL (30 tabs every 30
days)

hydrocodone bitartrate tab er 24hr deter 40 mg 1 ST, QL (30 tabs every 30
days)

hydrocodone bitartrate tab er 24hr deter 60 mg 1 ST, QL (30 tabs every 30
days)

hydrocodone bitartrate tab er 24hr deter 80 mg 1 ST, QL (30 tabs every 30
days)

hydrocodone bitartrate tab er 24hr deter 100 mg 1 ST, PA; High Strength
Requires PA

hydrocodone bitartrate tab er 24hr deter 120 mg 1 ST, PA; High Strength
Requires PA

hydrocodone-acetaminophen soln 7.5-325 mg/15ml 1 ST, QL (2700 mL every 30
days); Subject toinitial 7-day
limit

hydrocodone-acetaminophen tab 5-325 mg 1 ST, QL (240 tabs every 30
days); Subject toinitial 7-day
limit

hydrocodone-acetaminophen tab 7.5-325 mg 1 ST, QL (180 tabs every 30
days); Subject toinitial 7-day
limit

hydrocodone-acetaminophen tab 10-325 mg 1 ST, QL (180 tabs every 30
days); Subject toinitial 7-day
limit

M - Covered Under the Medical Benefit Only OTC - Over the counter PA - Prior 3

Authorization PA** - PA Applied if Step Not Met QL - Quantity Limits ST - Step Therapy

A - Covered Under Medical Benefit — PCP copay applies



Drug Name Drug Tier Requirements/Limits

hydrocodone-ibuprofen tab 10-200 mg 1 ST, QL (50 tabs every 30
days); Subject toinitial 7-day
limit

hydromorphone hcl tab 2 mg 1 ST, QL (180 tabs every 30
days); Subject toinitial 7-day
limit

hydromorphone hcl tab 4 mg 1 ST, QL (120 tabs every 30
days); Subject toinitial 7-day
limit

hydromorphone hcl tab 8 mg 1 ST, QL (60 tabs every 30
days); Subject toinitial 7-day
limit

hydromorphone hcl tab er 24hr 8 mg 1 ST, QL (30 tabs every 30
days)

hydromorphone hcl tab er 24hr 12 mg 1 ST, QL (30 tabs every 30
days)

hydromorphone hcl tab er 24hr 16 mg 1 ST, QL (30 tabs every 30
days)

hydromorphone hcl tab er 24hr 32 mg 1 ST, PA; High Strength
Requires PA

methadone hcl conc 10 mg/ml 1 QL (30 mL every 30 days);
(indicated for opioid
addiction)

methadone hcl conc 10 mg/ml 1 ST, QL (45 mL every 30
days); (generic of Methadone
Intensol, indicated for pain)

methadone hcl soln 5 mg/5ml 1 ST, QL (450 mL every 30
days)

methadone hcl soln 10 mg/5ml 1 ST, QL (225 mL every 30
days)

methadone hcl tab 5 mg 1 ST, QL (90 tabs every 30
days)

methadone hcl tab 10 mg 1 ST, QL (30 tabs every 30
days)

methadone hcl tab for oral susp 40 mg 1 QL (9 tabs every 30 days)

morphine sulfate beads cap er 24hr 30 mg 1 ST, QL (30 caps every 30
days)

morphine sulfate beads cap er 24hr 45 mg 1 ST, QL (30 caps every 30
days)

morphine sulfate beads cap er 24hr 60 mg 1 ST, QL (30 caps every 30
days)

morphine sulfate beads cap er 24hr 75 mg 1 ST, QL (30 caps every 30
days)

morphine sulfate beads cap er 24hr 90 mg 1 ST, QL (30 caps every 30
days)

morphine sulfate beads cap er 24hr 120 mg 1 ST, PA; High Strength
Requires PA

morphine sulfate cap er 24hr 10 mg 1 ST, QL (60 caps every 30
days)

M - Covered Under the Medical Benefit Only OTC - Over the counter PA - Prior 4

Authorization PA** - PA Applied if Step Not Met QL - Quantity Limits ST - Step Therapy
A - Covered Under Medical Benefit — PCP copay applies



Drug Name Drug Tier Requirements/Limits

morphine sulfate cap er 24hr 20 mg 1 ST, QL (60 caps every 30
days)

morphine sulfate cap er 24hr 30 mg 1 ST, QL (60 caps every 30
days)

morphine sulfate cap er 24hr 50 mg 1 ST, QL (30 caps every 30
days)

morphine sulfate cap er 24hr 60 mg 1 ST, QL (30 caps every 30
days)

morphine sulfate cap er 24hr 80 mg 1 ST, QL (30 caps every 30
days)

morphine sulfate cap er 24hr 100 mg 1 ST, PA; High Strength
Requires PA

morphine sulfate oral soln 10 mg/5ml 1 ST, QL (900 mL every 30
days); Subject toinitial 7-day
limit

morphine sulfate oral soln 20 mg/5ml 1 ST, QL (675 mL every 30
days); Subject toinitial 7-day
limit

morphine sulfate oral soln 100 mg/5ml (20 mg/ml) 1 ST, QL (135 mL every 30
days); Subject toinitial 7-day
limit

morphine sulfate tab 15 mg 1 ST, QL (180 tabs every 30
days); Subject toinitial 7-day
limit

morphine sulfate tab 30 mg 1 ST, QL (90 tabs every 30
days); Subject toinitial 7-day
limit

morphine sulfate tab er 15 mg 1 ST, QL (90 tabs every 30
days)

morphine sulfate tab er 30 mg 1 ST, QL (90 tabs every 30
days)

morphine sulfate tab er 60 mg 1 ST, PA; High Strength
Requires PA

morphine sulfate tab er 100 mg 1 ST, PA; High Strength
Requires PA

morphine sulfate tab er 200 mg 1 ST, PA; High Strength
Requires PA

nalbuphine hcl inj 10 mg/ml 1

nalbuphine hcl inj 20 mg/ml 1

NUCYNTA ER TAB 50MG 3 ST, QL (60 tabs every 30
days)

NUCYNTA ER TAB 100MG 3 ST, QL (60 tabs every 30
days)

NUCYNTA ER TAB 150MG 3 ST, PA; High Strength
Requires PA

NUCYNTA ER TAB 200MG 3 ST, PA; High Strength
Requires PA

NUCYNTA ER TAB 250MG 3 ST, PA; High Strength
Requires PA

M - Covered Under the Medical Benefit Only OTC - Over the counter PA - Prior 5

Authorization PA** - PA Applied if Step Not Met QL - Quantity Limits ST - Step Therapy
A - Covered Under Medical Benefit — PCP copay applies



Drug Name

Drug Tier

Requirements/Limits

NUCYNTA TAB 50MG

2

ST, QL (120 tabs every 30
days); Subject toinitial 7-day
limit

NUCYNTA TAB 75MG

ST, QL (90 tabs every 30
days); Subject toinitial 7-day
limit

NUCYNTA TAB 100MG

ST, QL (60 tabs every 30
days); Subject toinitial 7-day
limit

oxycodone hcl cap 5 mg

ST, QL (180 caps every 30
days); Subject toinitial 7-day
limit

oxycodone hcl conc 100 mg/5ml (20 mg/ml)

ST, QL (90 mL every 30
days); Subject toinitial 7-day
limit

oxycodone hcl soln 5 mg/5ml

ST, QL (900 mL every 30
days); Subjecttoinitial 7-day
limit

oxycodone hcl tab 5 mg

ST, QL (180 tabs every 30
days); Subject toinitial 7-day
limit

oxycodone hcl tab 10 mg

ST, QL (180 tabs every 30
days); Subjecttoinitial 7-day
limit

oxycodone hcl tab 15 mg

ST, QL (120 tabs every 30
days); Subject toinitial 7-day
limit

oxycodone hcl tab 20 mg

ST, QL (90 tabs every 30
days); Subject toinitial 7-day
limit

oxycodone hcl tab 30 mg

ST, QL (60 tabs every 30
days); Subject toinitial 7-day
limit

oxycodone hcl tab er 12hr deter 10 mg

ST, QL (60 tabs every 30
days)

oxycodone hcl tab er 12hr deter 20 mg

ST, QL (60 tabs every 30
days)

oxycodone hcl tab er 12hr deter 40 mg

ST, PA; High Strength
Requires PA

oxycodone hcl tab er 12hr deter 80 mg

ST, PA; High Strength
Requires PA

oxycodone w/ acetaminophen tab 2.5-325 mg

ST, QL (360 tabs every 30
days); Subjecttoinitial 7-day
limit

oxycodone w/ acetaminophen tab 5-325 mg

ST, QL (360 tabs every 30
days); Subject toinitial 7-day
limit

M - Covered Under the Medical Benefit Only OTC - Over the counter PA - Prior 6
Authorization PA** - PA Applied if Step Not Met QL - Quantity Limits ST - Step Therapy
A - Covered Under Medical Benefit — PCP copay applies



Drug Name Drug Tier Requirements/Limits

oxycodone w/ acetaminophen tab 7.5-325 mg 1 ST, QL (240 tabs every 30
days); Subject toinitial 7-day
limit

oxycodone w/ acetaminophen tab 10-325 mg 1 ST, QL (180 tabs every 30
days); Subject toinitial 7-day
limit

oxymorphone hcl tab 5 mg 1 ST, QL (180 tabs every 30
days); Subject toinitial 7-day
limit

oxymorphone hcl tab 10 mg 1 ST, QL (90 tabs every 30
days); Subject toinitial 7-day
limit

oxymorphone hcl tab er 12hr 5 mg 1 ST, QL (60 tabs every 30
days)

oxymorphone hcl tab er 12hr 7.5 mg 1 ST, QL (60 tabs every 30
days)

oxymorphone hcl tab er 12hr 10 mg 1 ST, QL (60 tabs every 30
days)

oxymorphone hcl tab er 12hr 15 mg 1 ST, QL (60 tabs every 30
days)

oxymorphone hcl tab er 12hr 20 mg 1 ST, PA; High Strength
Requires PA

oxymorphone hcl tab er 12hr 30 mg 1 ST, PA; High Strength
Requires PA

oxymorphone hcl tab er 12hr 40 mg 1 ST, PA; High Strength
Requires PA

tramadol hcl tab 50 mg 1 ST, QL (180 tabs every 30
days); Subject toinitial 7-day
limit

tramadol hcl tab er 24hr 100 mg 1 ST, QL (30 tabs every 30
days)

tramadol hcl tab er 24hr 200 mg 1 ST, PA; High Strength
Requires PA

tramadol hcl tab er 24hr 300 mg 1 ST, PA; High Strength
Requires PA

tramadol-acetaminophen tab 37.5-325 mg 1 ST, QL (40 tabs every 30
days); Subject toinitial 7-day
limit

XTAMPZA ER CAP 9OMG 2 ST, QL (60 caps every 30
days)

XTAMPZA ER CAP 13.5MG 2 ST, QL (60 caps every 30
days)

XTAMPZA ER CAP 18MG 2 ST, QL (60 caps every 30
days)

XTAMPZA ER CAP 27MG 2 ST, QL (60 caps every 30
days)

XTAMPZA ER CAP 36 MG 2 ST, PA; High Strength
Requires Prior Auth

M - Covered Under the Medical Benefit Only OTC - Over the counter PA - Prior 7

Authorization PA** - PA Applied if Step Not Met QL - Quantity Limits ST - Step Therapy
A - Covered Under Medical Benefit — PCP copay applies



Drug Name Drug Tier Requirements/Limits
OPIOID PARTIAL AGONISTS

BELBUCA MIS 75MCG 2 ST, QL (60 films every 30
days)

BELBUCA MIS 150MCG 2 ST, QL (60 films every 30
days)

BELBUCA MIS 300MCG 2 ST, QL (60 films every 30
days)

BELBUCA MIS 450MCG 2 ST, QL (60 films every 30
days)

BELBUCA MIS 600MCG 2 ST, PA; High Strength
Requires Prior Auth

BELBUCA MIS 750MCG 2 ST, PA; High Strength
Requires Prior Auth

BELBUCA MIS 900MCG 2 ST, PA; High Strength
Requires Prior Auth

buprenorphine td patch weekly 5 mcg/hr 1 ST, QL (4 patches every 30
days)

buprenorphine td patch weekly 7.5 mcg/hr 1 ST, QL (4 patches every 30
days)

buprenorphine td patch weekly 10 mcg/hr 1 ST, QL (4 patches every 30
days)

buprenorphine td patch weekly 15 mcg/hr 1 ST, PA; High Strength
Requires Prior Auth

buprenorphine td patch weekly 20 mcg/hr 1 ST, PA; High Strength
Requires Prior Auth

SUBLOCADE INJ 100/0.5 3

SUBLOCADE INJ 300/1.5 3

SALICYLATES
aspirin chew tab 81 mg 0 QL (100 tabs every 30 days),

OTC; $0 copay for members
at risk for preeclampsia,
otherwise not covered
aspirin tab delayed release 81 mg 0 QL (100 tabs every 30 days),
OTC; $0 copay for members
at risk for preeclampsia,
otherwise not covered

diflunisal tab 500 mg 1
ANTI-INFECTIVES
ANTHELMINTICS
EMVERM CHW 100MG 3 QL (12 tabs every 365 days)
ivermectin tab 3 mg 1
praziquantel tab 600 mg 1 QL (24 tabs every 365 days)
ANTI-BACTERIALS - MISCELLANEOUS
fosfomycin tromethamine powd pack 3 gm (base 1
equivalent)
neomycin sulfate tab 500 mg 1
sulfadiazine tab 500 mg 1
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sulfamethoxazole-trimethoprim susp 200-40 1
mg/5ml
sulfamethoxazole-trimethoprim tab 400-80 mg

sulfamethoxazole-trimethoprim tab 800-160 mg
tinidazole tab 250 mg
tinidazole tab 500 mg

ANTIFUNGALS
amphotericin b for iv soln 50 mg

[URY JUEY JUEY UEN
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QL (3 vials every day); Initial
limit allows up to a 14 day
course every 365 days

CRESEMBA CAP 74.5MG

CRESEMBA CAP 186 MG

fluconazole for susp 10 mg/ml
fluconazole for susp 40 mg/ml
fluconazole tab 50 mg

fluconazole tab 100 mg

fluconazole tab 150 mg

fluconazole tab 200 mg

griseofulvin microsize susp 125 mg/5ml
griseofulvin microsize tab 500 mg
griseofulvin ultramicrosize tab 125 mg
griseofulvin ultramicrosize tab 250 mg

wlwlw|r|w|r|Rr|R[R|R[R]R|R|[R]|R[R]|R[R]—,]w]|w

itraconazole cap 100 mg PA
itraconazole oral soln 10 mg/ml PA
nystatin tab 500000 unit

posaconazole susp 40 mg/ml PA
posaconazole tab delayed release 100 mg PA
terbinafine hcl tab 250 mg

voriconazole for susp 40 mg/ml PA
voriconazole tab 50 mg PA
voriconazole tab 200 mg PA

ANTIMALARIALS
atovaquone-proguanil hcl tab 62.5-25 mg
atovaquone-proguanil hcl tab 250-100 mg
chloroquine phosphate tab 250 mg
chloroquine phosphate tab 500 mg
COARTEM TAB 20-120MG
mefloquine hcl tab 250 mg
primaquine phosphate tab 26.3 mg (15 mg base)
quinine sulfate cap 324 mg

ANTIRETROVIRAL AGENTS
abacavir sulfate soln 20 mg/ml (base equiv)
abacavir sulfate tab 300 mg (base equiv)
APTIVUS CAP 250MG
atazanavir sulfate cap 150 mg (base equiv)

[URY (U JUEY FOV) UEY) UEY) U U

QL (900 mL every 30 days)
QL (60 tabs every 30 days)
QL (120 caps every 30 days)
QL (30 caps every 30 days)

[SEY I \C) Uiy U
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atazanavir sulfate cap 200 mg (base equiv) 1 QL (60 caps every 30 days)
atazanavir sulfate cap 300 mg (base equiv) 1 QL (30 caps every 30 days)
darunavir tab 600 mg 1 QL (60 tabs every 30 days)
darunavir tab 800 mg 1 QL (30 tabs every 30 days)
EDURANT TAB 25MG 2 QL (60 tabs every 30 days)
efavirenz cap 50 mg 1 QL (90 caps every 30 days)
efavirenz cap 200 mg 1 QL (90 caps every 30 days)
efavirenz tab 600 mg 1 QL (30 tabs every 30 days)
emtricitabine caps 200 mg 1 QL (30 caps every 30 days)
EMTRIVA SOL 10MG/ML 2 QL (680 ml every 28 days)
etravirine tab 100 mg 1 QL (120 tabs every 30 days)
etravirine tab 200 mg 1 QL (60 tabs every 30 days)
fosamprenavir calcium tab 700 mg (base equiv) 1 QL (120 tabs every 30 days)
FUZEON IN] 90MG 3 PA, QL (60 vials every 30

days)
INTELENCE TAB 25MG 2 QL (120 tabs every 30 days)
ISENTRESS CHW 25MG 2 QL (180 tabs every 30 days)
ISENTRESS CHW 100MG 2 QL (180 tabs every 30 days)
ISENTRESS HD TAB 600MG 2 QL (60 tabs every 30 days)
ISENTRESS POW 100MG 2 QL (60 packets every 30
days)
ISENTRESS TAB 400MG 2 QL (120 tabs every 30 days)
lamivudine oral soln 10 mg/ml 1 QL (960 ml every 30 days)
lamivudine tab 150 mg 1 QL (60 tabs every 30 days)
lamivudine tab 300 mg 1 QL (30 tabs every 30 days)
LEXIVA SUS 50MG/ML 2 QL (1575 mL every 28 days)
maraviroc tab 150 mg 1 QL (60 tabs every 30 days)
maraviroc tab 300 mg 1 QL (120 tabs every 30 days)
nevirapine susp 50 mg/5ml 1 QL (1200 mL every 30 days)
nevirapine tab 200 mg 1 QL (60 tabs every 30 days)
nevirapine tab er 24hr 100 mg 1 QL (90 tabs every 30 days)
nevirapine tab er 24hr 400 mg 1 QL (30 tabs every 30 days)
NORVIR POW 100MG 2 QL (360 packets every 30
days)
PREZISTA SUS 100MG /ML 2 QL (400 ml every 30 days)
PREZISTA TAB 75MG 2 QL (300 tabs every 30 days)
PREZISTA TAB 150MG 2 QL (180 tabs every 30 days)
REYATAZ POW 50MG 2 QL (180 packets every 30
days)
ritonavir tab 100 mg 1 QL (360 tabs every 30 days)
SELZENTRY SOL 20MG /ML 2 QL (1840 mL every 30 days)
SELZENTRY TAB 25MG 2 QL (240 tabs every 30 days)
SELZENTRY TAB 75MG 2 QL (60 tabs every 30 days)
stavudine cap 15 mg 1 QL (60 caps every 30 days)
stavudine cap 20 mg 1 QL (60 caps every 30 days)
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stavudine cap 30 mg 1 QL (60 caps every 30 days)
stavudine cap 40 mg 1 QL (60 caps every 30 days)
tenofovir disoproxil fumarate tab 300 mg 1 QL (30 tabs every 30 days)
TIVICAY PD TAB 5MG 2 QL (360 tabs every 30 days)
TIVICAY TAB 10MG 2 QL (240 tabs every 30 days)
TIVICAY TAB 25MG 2 QL (60 tabs every 30 days)
TIVICAY TAB 50MG 2 QL (60 tabs every 30 days)
TROGARZO IN] 150MG/ML 3
TYBOST TAB 150MG 2 QL (30 tabs every 30 days)
VIRACEPT TAB 250MG 2 QL (300 tabs every 30 days)
VIRACEPT TAB 625MG 2 QL (120 tabs every 30 days)
VIREAD POW 40MG/GM 2 QL (240 gm every 30 days)
VIREAD TAB 150MG 2 QL (30 tabs every 30 days)
VIREAD TAB 200MG 2 QL (30 tabs every 30 days)
VIREAD TAB 250MG 2 QL (30 tabs every 30 days)
zidovudine cap 100 mg 1 QL (180 caps every 30 days)
zidovudine syrup 10 mg/ml 1 QL (1920 ml every 30 days)
zidovudine tab 300 mg 1 QL (60 tabs every 30 days)

ANTIRETROVIRAL COMBINATION AGENTS

abacavir sulfate-lamivudine tab 600-300 mg 1 QL (30 tabs every 30 days)

BIKTARVY TAB 2 QL (30 tabs every 30 days)

CIMDUO TAB 300-300 2 QL (30 tabs every 30 days)

DESCOVY TAB 120-15MG 2 QL (30 tabs every 30 days)

DESCOVY TAB 200/25MG 2 QL (30 tabs every 30 days);
Exception process available
for $0 copay when medically
necessary for pre-exposure
prophylaxis

DOVATO TAB 50-300MG 2 QL (30 tabs every 30 days)

efavirenz-emtricitabine-tenofovir df tab 600-200- 1 QL (30 tabs every 30 days)

300 mg

efavirenz-lamivudine-tenofovir df tab 400-300-300 1 QL (30 tabs every 30 days)

mg

efavirenz-lamivudine-tenofovir df tab 600-300-300 1 QL (30 tabs every 30 days)

mg

emtricitabine-tenofovir disoproxil fumarate tab 100- 1 QL (30 tabs every 30 days)

150 mg

emtricitabine-tenofovir disoproxil fumarate tab 133- 1 QL (30 tabs every 30 days)

200 mg

emtricitabine-tenofovir disoproxil fumaratetab 167- 1 QL (30 tabs every 30 days)

250 mg

emtricitabine-tenofovir disoproxil fumarate tab 200- 1 QL (30 tabs every 30 days);

300 mg $0 copay for pre-exposure
prophylaxis

EVOTAZ TAB 300-150 2 QL (30 tabs every 30 days)

GENVOYA TAB 2 QL (30 tabs every 30 days)
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lamivudine-zidovudine tab 150-300 mg 1 QL (60 tabs every 30 days)
lopinavir-ritonavir soln 400-100 mg/5ml (80-20 1 QL (480 ml every 30 days)
mg/ml)
lopinavir-ritonavir tab 100-25 mg 1 QL (300 tabs every 30 days)
lopinavir-ritonavir tab 200-50 mg 1 QL (120 tabs every 30 days)
ODEFSEY TAB 2 QL (30 tabs every 30 days)
PREZCOBIX TAB 800-150 2 QL (30 tabs every 30 days)
TRIUMEQ PD TAB 3 QL (180 tabs every 30 days)
TRIUMEQ TAB 3 QL (30 tabs every 30 days)

ANTITUBERCULAR AGENTS

cycloserine cap 250 mg 1

ethambutol hcl tab 100 mg 1

ethambutol hcl tab 400 mg 1

isoniazid syrup 50 mg/5ml 1

isoniazid tab 100 mg 1

isoniazid tab 300 mg 1

PRETOMANID TAB 200MG 3 PA

PRIFTIN TAB 150MG 2

pyrazinamide tab 500 mg 1

rifabutin cap 150 mg 1

rifampin cap 150 mg 1

rifampin cap 300 mg 1

SIRTURO TAB 20MG 3 PA

SIRTURO TAB 100MG 3 PA

TRECATOR TAB 250MG 2

ANTIVIRALS

acyclovir cap 200 mg 1

acyclovir susp 200 mg/5ml 1

acyclovir tab 400 mg 1

acyclovir tab 800 mg 1

adefovir dipivoxil tab 10 mg 3

BARACLUDE SOL 3 PA, QL (630 mL every 30
days)

entecavir tab 0.5 mg 3 PA, QL (30 tabs every 30
days)

entecavir tab 1 mg 3 PA, QL (30 tabs every 30
days)

famciclovir tab 125 mg 1
famciclovir tab 250 mg 1
famciclovir tab 500 mg 1
lamivudine tab 100 mg (hbv) 1
oseltamivir phosphate cap 30 mg (base equiv) 1 QL (40 caps every 90 days)
oseltamivir phosphate cap 45 mg (base equiv) 1 QL (20 caps every 90 days)
oseltamivir phosphate cap 75 mg (base equiv) 1 QL (20 caps every 90 days)
oseltamivir phosphate for susp 6 mg/ml (base equiv) 1 QL (360 mL every 90 days)
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RELENZA MIS DISKHALE 2 QL (2 inhalers every 90 days)

rimantadine hydrochloride tab 100 mg 1

valacyclovir hcl tab 1 gm 1

valacyclovir hcl tab 500 mg 1

valganciclovir hcl for soln 50 mg/ml (base equiv) 3 PA, QL (1000 mL every 30
days

valganciclovir hcl tab 450 mg (base equivalent) 3 PA},,CgL (120 tabs every 30
days

VEMLIDY TAB 25MG 3 PA},]Q)L (30 tabs every 30
days)

CEPHALOSPORINS
cefaclor cap 250 mg
cefaclor cap 500 mg

cefaclor for susp 125 mg/5ml
cefaclor for susp 250 mg/5ml
cefaclor for susp 375 mg/5ml
cefadroxil cap 500 mg

cefadroxil for susp 250 mg/5ml
cefadroxil for susp 500 mg/5ml
cefadroxil tab 1 gm

cefdinir cap 300 mg

cefdinir for susp 125 mg/5ml
cefdinir for susp 250 mg/5ml
cefepime hcl for inj 1 gm
cefepime hcl for iv soln 2 gm
cefixime cap 400 mg

cefixime for susp 100 mg/5ml
cefixime for susp 200 mg/5ml
cefpodoxime proxetil for susp 50 mg/5ml
cefpodoxime proxetil for susp 100 mg/5ml
cefpodoxime proxetil tab 100 mg
cefpodoxime proxetil tab 200 mg
cefprozil for susp 125 mg/5ml
cefprozil for susp 250 mg/5ml
cefprozil tab 250 mg

cefprozil tab 500 mg
ceftazidime for inj 1 gm
ceftazidime for iv soln 2 gm
ceftriaxone sodium for inj 1 gm
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QL (2 vials every day); Initial
limit allows up to a 14 day
course every 365 days
ceftriaxone sodium for inj 2 gm 1 QL (2 vials every day); Initial
limit allows up to a 14 day
course every 365 days
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ceftriaxone sodium for inj 10 gm 1 QL (0.5 vials every day);
Initial limit allows up toa 14
day course every 365 days
ceftriaxone sodium for inj 250 mg 1 QL (2 vials every day); Initial
limit allows up to a 14 day
course every 365 days
ceftriaxone sodium for inj 500 mg 1 QL (2 vials every day); Initial
limit allows up to a 14 day
course every 365 days
ceftriaxone sodium for ivsoln 1 gm 1 QL (2 vials every day); Initial
limit allows up to a 14 day
course every 365 days
ceftriaxone sodium for iv soln 2 gm 1 QL (2 vials every day); Initial
limit allows up to a 14 day
course every 365 days
cefuroxime axetil tab 250 mg 1
cefuroxime axetil tab 500 mg 1
cephalexin cap 250 mg 1
cephalexin cap 500 mg 1
cephalexin cap 750 mg 1
cephalexin for susp 125 mg/5ml 1
cephalexin for susp 250 mg/5ml 1
cephalexin tab 250 mg 1
cephalexin tab 500 mg 1
SUPRAX CHW 100MG 2
SUPRAX CHW 200MG 2
SUPRAX SUS 500/5ML 2
ERYTHROMYCINS /MACROLIDES
azithromycin for susp 100 mg/5ml 1
azithromycin for susp 200 mg/5ml 1
azithromycin powd pack for susp 1 gm 1
azithromycin tab 250 mg 1
azithromycin tab 500 mg 1
azithromycin tab 600 mg 1
clarithromycin for susp 125 mg/5ml 1
clarithromycin for susp 250 mg/5ml 1
clarithromycin tab 250 mg 1
clarithromycin tab 500 mg 1
clarithromycin tab er 24hr 500 mg 1
DIFICID SUS 2 PA
DIFICID TAB 200MG 2 PA
erythromycin ethylsuccinate for susp 200 mg/5ml 1
erythromycin ethylsuccinate for susp 400 mg/5ml 1
erythromycin ethylsuccinate tab 400 mg 1
erythromycin stearate tab 250 mg 1
erythromycin tab 250 mg 1
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erythromycin tab 500 mg 1

erythromycin tab delayed release 250 mg 1

erythromycin tab delayed release 333 mg 1

erythromycin tab delayed release 500 mg 1

erythromycin w/ delayed release particles cap 250 1

mg

FLUOROQUINOLONES

BAXDELA TAB 450MG 3

CIPRO (10%) SUS 500MG/5 3

ciprofloxacin hcl tab 100 mg (base equiv) 1

ciprofloxacin hcl tab 250 mg (base equiv) 1

ciprofloxacin hcl tab 500 mg (base equiv) 1

ciprofloxacin hcl tab 750 mg (base equiv) 1

levofloxacin oral soln 25 mg/ml 1

levofloxacin tab 250 mg 1

levofloxacin tab 500 mg 1

levofloxacin tab 750 mg 1

moxifloxacin hcl tab 400 mg (base equiv) 1

ofloxacin tab 300 mg 1

ofloxacin tab 400 mg 1

HEPATITIS C

EPCLUSA PAK 150-37.5 3 PA, QL (28 pellets every 28
days)

EPCLUSA PAK 200-50MG 3 PA, QL (28 pellets every 28
days)

EPCLUSA TAB 200-50MG 3 PA, QL (28 tabs every 28
days)

EPCLUSA TAB 400-100 3 PA, QL (28 tabs every 28
days)

HARVONI PAK 3 PA, QL (28 pellets every 28
days)

HARVONI PAK 45-200MG 3 PA, QL (28 pellets every 28
days)

HARVONI TAB 45-200MG 3 PA, QL (28 tabs every 28
days)

HARVONI TAB 90-400MG 3 PA, QL (28 tabs every 28
days)

PEGASYS IN] 3 PA

PEGASYS IN] 180MCG/M 3 PA

ribavirin cap 200 mg 1 PA

ribavirin tab 200 mg 1 PA

SOVALDI PAK 150MG 3 ST, PA, QL (28 pellets every
28 days)

SOVALDI PAK 200MG 3 ST, PA, QL (28 pellets every
28 days)
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SOVALDI TAB 200MG 3 ST, PA, QL (28 tabs every 28
days)
SOVALDI TAB 400MG 3 ST, PA, QL (28 tabs every 28
days)
VOSEVI TAB 3 PA, QL (28 tabs every 28
days)
ZEPATIER TAB 50-100MG 3 ST, PA, QL (28 tabs every 28
days)
MISCELLANEOUS
ALINIA SUS 100/5ML 3 QL (540 mL every 30 days)
atovaquone susp 750 mg/5ml 1
aztreonam for inj 1 gm 1
aztreonam for inj 2 gm 1
clindamycin hcl cap 75 mg 1
clindamycin hcl cap 150 mg 1
clindamycin hcl cap 300 mg 1
clindamycin palmitate hcl for soln 75 mg/5ml (base 1

equiv)

dapsone tab 25 mg 1

dapsone tab 100 mg 1

ertapenem sodium for inj 1 gm (base equivalent) 1 QL (2 vials every day); Initial
limit allows up to a 14 day
course every 365 days

linezolid for susp 100 mg/5ml 1

linezolid tab 600 mg 1

methenamine hippurate tab 1 gm 1

metronidazole cap 375 mg 1

metronidazole tab 250 mg 1

metronidazole tab 500 mg 1

nitazoxanide tab 500 mg 1 QL (20 tabs every 30 days)

nitrofurantoin macrocrystalline cap 25 mg 1 PA; High Risk Medications
require PA for members age
70 and older

nitrofurantoin macrocrystalline cap 50 mg 1 PA; High Risk Medications
require PA for members age
70 and older

nitrofurantoin macrocrystalline cap 100 mg 1 PA; High Risk Medications
require PA for members age
70 and older

nitrofurantoin monohydrate macrocrystalline cap 1 PA; High Risk Medications

100 mg require PA for members age
70 and older

pentamidine isethionate for inj soln 300 mg 1

pentamidine isethionate for nebulization soln 300 1

mg

pyrimethamine tab 25 mg 3 PA

trimethoprim tab 100 mg 1
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vancomycin hcl cap 125 mg (base equivalent) 1 QL (80 caps every 10 days)

vancomycin hcl cap 250 mg (base equivalent) 1 QL (80 caps every 10 days)

PENICILLINS

amoxicillin & k clavulanate chew tab 200-28.5 mg 1

amoxicillin & k clavulanate chew tab 400-57 mg 1

amoxicillin & k clavulanate for susp 200-28.5 1
mg/5ml

amoxicillin & k clavulanate for susp 250-62.5 1
mg/5ml

amoxicillin & k clavulanate for susp 400-57 mg/5ml 1

amoxicillin & k clavulanate for susp 600-42.9
mg/5ml

amoxicillin & k clavulanate tab 250-125 mg

amoxicillin & k clavulanate tab 500-125 mg

amoxicillin & k clavulanate tab 875-125 mg
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amoxicillin & k clavulanate tab er 12hr 1000-62.5
mg

amoxicillin (trihydrate) cap 250 mg

amoxicillin (trihydrate) cap 500 mg

amoxicillin (trihydrate) chew tab 125 mg

amoxicillin (trihydrate) chew tab 250 mg

amoxicillin (trihydrate) for susp 125 mg/5ml

amoxicillin (trihydrate) for susp 200 mg/5ml

amoxicillin (trihydrate) for susp 250 mg/5ml

amoxicillin (trihydrate) for susp 400 mg/5ml

amoxicillin (trihydrate) tab 500 mg

amoxicillin (trihydrate) tab 875 mg

ampicillin cap 500 mg

dicloxacillin sodium cap 250 mg

dicloxacillin sodium cap 500 mg

penicillin g potassium for inj 5000000 unit

penicillin g potassium for inj 20000000 unit

penicillin g sodium for i